
 1 

176 MITTEL DRIVE 
WOOD DALE, IL 60191 

PHONE: (847) 616-6900, (800) 228-1885 FAX: 847-616-6970 
WEB SITE: http://www.cretors.com  Email: postmaster@cretors.com 

 

SINGLE STAINLESS STEEL 

70-INCH KNOCKDOWN COOLING TABLE 

Assembly Instructions after 9/29/05 
 
 

 The following instructions are broken 
down into three sections.  The first 
details the assembly of the legs and 
popper shelf of the unit, the second 
details the assembly of the blower 
box, third details the assembly of the 
bag filler on the front of the table. 
 
 
 
 
 
 
 
 

 
I.  LEGS AND SHELF 

 
The following instructions detail the assembly of the legs and shelf on the single-shelf 
70-inch knockdown table. 
 
This assembly requires the following parts: 
 
Number Part  Description 
1  12877  COOLING BIN WELDMENT 
1  12878  COOLING BIN SCREEN, CARAMELIZER 
1  12878-CH COOLING BIN SCREEN,CARAMELIZER, CLEANOUT 
4  13581  KNOCKDOWN TABLE LEG 
1  1666-SS POPPER SHELF 
4  14440-LP 1/2-13 x 2 1/4 BOLT-LOW PROFILE 
2  14440  1/2-13 x 2 1/4 BOLT 
4  10136  1/2-13 HEX NUTS 
2  14266  SS 1/2-13 CAP NUT 



 2 

2  10134  1/2 FLAT WASHER 
6  10135  1/2 SPLIT WASHER 
4  12750  1/4-20 x 2 BOLT 
4  7639  1/4-20 CAP NUT 
4  5743  1/4 SPLIT WASHER 
4  5742  1/4 FLAT WASHER 
2  12883  CASTER, SWIVEL W/ BRAKES 
2  12882  CASTER, SWIVEL W/O BRAKES 
 
Begin by making sure all parts are available. 
 
Ready the Receiving Tray on a Table: 
 
To do the following work, you must place the knockdown receiving tray so that it 
straddles another table perpendicularly.  This will allow you to attach the legs as they 
hang below the tray.  Be sure the tray is stable, crossing the table.  Use a LEG to judge 
height.  Leave at least six inches between leg bottom and floor. 
 
Attach the Casters to the Legs: 
 
Insert one of the CASTERS into one of the table LEGS in the end opposite of the holes.  
The black sleeve should be placed into each LEG.  Turn the bolt at the base of the casters 
to expand the black sleeve in the LEG.  This will hold the CASTER in the LEG.  Repeat 
for the other three legs. 
 

                                           
 
 
Attach Legs to the Tray: 
 
Begin by laying out the four LEGS with the CASTERS so that the two CASTERS with 
brakes are on the same side as the cut out for the bag filler.  Insert the tops of the LEGS 
(the leg end drilled with the holes) into the four corners of the RECEIVING TRAY.  
Feed the four 1/4-20 x 2 1/4 BOLTS from the tray side through the legs.  Place the 1/4 
FLAT WASHERS on bolt, then the 1/4 SPLIT WASHERS, then the CAP NUTS.  For 
now, just hand-tighten the four BOLTS. 
 



 3 

Attach the Lower Screws on the Side without the Shelf: 
 
Determine if you would like the shelf on the right side or left side of the bag filler.  Install 
the lower bolts on the non-shelf side legs.  Use two 1/2-13 x 2 1/4 BOLTS, two 1/2 
SPLIT WASHERS, and two SS 1/2-13 CAP NUTS.  Insert the bolts from the inside of 
the tray, and secure them on the outside of the leg, using the CAP NUTS and SPLIT 
WASHERS.  Tighten. 
 

                                     
 
Attach the Shelf: 
 

1. Hold the POPPER SHELF in position on the other side of the TRAY. 
 

                                    
 

2. Using two 1/2-13 x 2 1/4 BOLTS, two 1/2-13 HEX NUTS, and two 1/2 SPLIT 
WASHERS, attach the top bolts to hold the SHELF in position, using the topmost 
holes beneath the SHELF.  Insert the BOLTS from the inside of the TRAY, and 



 4 

secure the BOLTS with the SPLIT WASHERS and HEX NUTS beneath the 
SHELF. 

3. Using two 1/2-13 x 2 1/4 BOLTS, two 1/2 FLAT WASHERS, two 1/2 SPLIT 
WASHERS, and two 1/2-13 HEX NUTS, attach the lower bolts beneath the 
POPPER SHELF.  Insert the BOLTS as shown in following picture, from the 
non-SHELF side of the legs.  Place the FLAT WASHERS then the SPLIT 
WASHERS on the bolts on the SHELF-side of the legs, then secure with HEX 
NUTS. 

4. Tighten all nuts and bolts. 
 

                                                                        
 

 

 



 5 

II. BLOWER BOX ASSEMBLY 

 
The following instructions detail the assembly of the blower box to the side of the 
knockdown cooling table.  The blower assembly is already assembled and ready to 
mount.  Blower can be mounted to either side but should be mounted under the shelf. 
 
Blower Box Assembly includes: 
 

Number Part  Description 
1  13564  BLOWER BOX, CMD100 
2  2831/2832 BLOWER-115V/ BLOWER-230V 
1  12705  FILTER-12 x 24 x 1 

 
This assembly requires the following parts: 
 

Number Part  Description 
4  12749  1/4-20 x 1/2 SS CARRIAGE BOLT 
4  5743  1/4 SPLIT WASHER 

 

 
                               

Position the blower box on the outside of the table with the blower mounting bolts 
(as shown above) so they fit inside the two cut outs on the inside of the table.  
Then use the four ¼-20x1/2 bolts and lock washers inside of the bin, through the 
table wall into the weld nuts inside of the box. 
 
The cooling screens can be installed once the blower box assembly has been 
mounted.  Make sure the low profile head ½-13 bolts are used above the screen to 
make screen removal easier. 



 6 

III.  BAG FILLER 
 
The instructions follow for the assembly of the bag filler on the single-shelf 70-inch 
knockdown table. 
 
This assembly requires the following parts: 
 

Number Part  Description 
1  1493-1  BAG FILLER – TOP ATTACHMENT 
1  1493-2  BAG FILLER – BOTTOM ATTACHMENT 
1  1493-3  BAG FILLER – SLIDE 
8  7650  1/4-20 x 3/8 BOLTS 
8  7639  1/4-20 CAP NUT 
8  7621  1/4 STAR LOCKWASHER 
2  7626  10-24 x 3/4 SCREW 
2  7796  10-24 CAP NUT 
2  10098  3/8 SS SPACER 
2  2554  FASTENER-LUDWIG 
2  7790  #10 STAR LOCKWASHER 

 
Begin by making sure all parts are available. 
 
Assemble the Bag Filler: 
 

1. Place the BAG FILLER – TOP upon the BAG FILLER – BOTTOM, so that the 
holes line up and the lips line up toward the front.  Place the BAG FILLER – 
SLIDE into place as you do this.  Secure the assembly with four 1/4-20 x 3/8 
BOLTS, four 1/4 STAR LOCKWASHERS, and four 1/4-20 CAP NUTS.  Be sure 
to feed the BOLTS through from the top, and place the LOCKWASHERS on the 
bottom side, near the CAP NUTS.  Tighten. 

2. Turning the bag filler on its side to expose the bottom, install the bag clips on 
either side below.  Use two 10-24 x 3/4 SCREWS, two 3/8 SS SPACERS, two 
FASTENERS, two #10 STAR LOCKWASHERS, and two 10-24 CAP NUTS.  
Be sure to position the FASTENERS on the outside, with 3/8 SS SPACERS 
between SCREW and FASTENER.  Be sure the Ludwig name is on the outside 
and right-side up.  There will be tension between the clip and the bag filler wall.  
On the inside, place a #10 LOCKWASHER, and secure clips with 10-24 CAP 
NUTS.  Tighten well. 

3. Screw the bag filler to the table.  Use four 1/4-20 x 
3/8 BOLTS, four 1/4 STAR LOCKWASHERS, and 
four 1/4-20 CAP NUTS.  Be sure to feed the bolts 
through from the outside to the inside of the table, 
and place the LOCKWASHERS on the inside wall 
of the table.  Tighten.  

 
*Cretors offers a custom made 12” Discharge Chute, Part # 
19136, that can be installed instead of the bag filler.  This 
custom option would require on site modification to the 
table.  



 7 

                               

CRETORS AND COMPANY 

TWIN STAINLESS STEEL 

70-INCH KNOCKDOWN COOLING TABLE 

Assembly Instruction Modifications 
 
The twin-shelf knockdown table is constructed in the same fashion as the single-shelf 
model, with the following modifications: 
 
I.  LEGS AND SHELF 
 
Instead of installing the lower bolts on the non-shelf side of the tray, install the additional 
shelf.  The following additional hardware will be included: 
 

Number Part  Description 
1  1666-SS POPPER SHELF 

 2  14440  1/2-13 x 2 1/4 BOLT 
4  10136  1/2-13 HEX NUT 

 2  7781  1/2 FLAT WASHER 
 2  10135  1/2 SPLIT WASHER 
 
The following hardware will NOT be included: 
 
 Number Part  Description 
 2  14266  SS 1/2-13 CAP NUTS 
 
Install the second shelf as you did the first on the opposite side of the table. 
 
  
 
 



C. CRETORS AND COMPANY
176 MITTEL DRIVE
WOOD DALE, IL 60191 
PHONE:  (773)588-1690,   (800)228-1885,   FAX:   (847) 616-6970
WEB SITE:  http://www.cretors.com   Email:  postmaster @ cretors.com

CARAMALIZER - BASE PARTS  CMD25/50
BEGINNING SERIAL number   0308

CM-3.0-B
03/2008

DOC:  CM300004

59795992

1225

2130

10261

1102

7672

5978

7772

7788

5981

12386

7615
2122

12122

1901

5828
5534 76501005

1032

1902

1103

1903

1032
10055532

1901

5828

5534

7650

1041

5533

1678-08
1678-08-E
(CAN BE WIRED FOR 
EITHER VOLTAGE)

1575

1557

DIRECTIONS
1. SPRAY MIXER LIGHTLY WITH NON-STICK.2. TURN ON HEAT SWITCH AND SET THERMOSTAT TO 7.
3. ADD ONE BAG CRETORS GOURMET 

12121
12786-1

7642

7642

2260

1411
1413/
2855/
4691

7646

1306
7646

1278
1547

7789

7789

5533

999.9
C
F
CMT

O
U
T

1
2

MAN
FUNC

Chromalox

1601E

5200

1517

3035-C

5130

7788

14585
14585-E

HEAT

MIXER 12786

7656

C. CRETORS & CO.

C. CRETORS & CO.C. CRETORS & CO.C. CRETORS & CO.

C. CRETORS & CO.C. CRETORS & CO.C. CRETORS & CO.

TEMPERATURECONTROL

7621

10134

10134

14583

NOT
ON ALL

MODELS

7783 (25)
7628 (50)

16348 (25)
1268 (50)

1005  OILITE BEARING

1032 CROSS SHAFT LUG

1041 PAN DUMP SPRING ROD

1102 KETTLE SUPPORT BRACKET

1103 TERMINAL HOUSING COVER

1225 FISH PAPER

1268 1/4 x 1/4 SPACER (cmd50)

1278 KETTLE LEVEL ADJUSTING SCREW

1306 HEX PAN REST STUD

1411 PLUG-30 AMP, 125/250V, T,4-WIRE

1413 RECEPTACLE-30A 4-WIRE, NEMA 

1547 BACK PANEL - CARMELIZER 

1557 ROLL PIN

1569 3/8-16 x 1-1/2 HEX BOLT

1575 1/4 x 1-3/8 ROLL PIN

1678-08 MOTOR (DOMESTIC&EXPORT)

1901 SPRING COLLAR

1902 DUMP SPRING - 13 COIL

1903 DUMP SPRING - 10 COIL

2122 HEYCO BUSHING

2130 PIPE CLAMP

2260 1/2” CONNECTOR

2855  CORD-25 AMP-Export 230V

3035-C BUZZER - 240 VOLT

4691 CORD - 25AMP, 5X4.OMM-Export 400V ØN

5130 LIGHTED SWITCH

5200 INDICATOR LIGHT

5532 CROSS SHAFT

5533 CROSS SHAFT LUG

5534 SPRING COVER

5828 5/16-24 x 1/2 HALF DOG PT. SET SC

5978 TERMINAL COVER PLATE

5979 TERMINAL HOUSING

5981 BAKELITE WASHER

5992 INSULATOR TUBE

7604 CROSS SHAFT

7615 1/4-20 X 3/4 HEX CAP SCREW

7619 1/4-20 x 1/2 HEX SCREW

7621 1/4" INTERNAL TOOTH LOCKWASHER

7622 3/8” FLAT WASHER

7628 1/4-28 X 3/4" HEX HEAD (cmd50)

7635 3/8’ MED. SPLIT LOCKWASHER

7638 3/8-16 X 1' HEX BOLT

7642 8-32 x 3/8 S.S. TRUSS HEAD

7646 1/4-28 HEX NUT

7650 1/4-20 X 3/8 HEX HEAD

7656 6-32 X 3/8 BINDING HEAD

7669 3/8-16 HEX NUT

7672 10-32 x 1/4 SET SCREW

7772 6-32 x1/4 BINDING HEAD

7780 5/16" FLAT WASHER

7783 1/4-28 X 1-1/2" HEX HEAD (cmd25)

7788 #6 LOCKWASHER

7789 #8 STAR LOCKWASHER

10134 1/2” FLAT WASHER

10261 FISHPAPER WASHER DIRECT WIRE

12121 SWITCHPLATE - DIGITAL

12122 WIRE HARNESS

12386 10-24 x 1” FLAT HEAD SCREW

12786-1 DECAL - INSTRUCTIONS

14583 RELAY - 230V. SINGLE POLE

14585 DIGITAL TEMPERATURE 120V.

14585-E DIGITAL TEMPERATURE CONTROL 230V.

16348 1/4 x 3/8 x 7/8 STEEL SPACER (cmd25)



C. CRETORS AND COMPANY
176 MITTEL DRIVE
WOOD DALE, IL 60191 
PHONE:  (773)588-1690,   (800)228-1885,   FAX:   (847) 616-6970
WEB SITE:  http://www.cretors.com   Email:  postmaster @ cretors.com

CARAMALIZER - BASE PARTS  CMD25/50
BEGINNING SERIAL number   0308

CM-3.0-B
03/2008

DOC:  CM300004

1005  OILITE BEARING

1032 CROSS SHAFT LUG

1041 PAN DUMP SPRING ROD

1102 KETTLE SUPPORT BRACKET

1103 TERMINAL HOUSING COVER

1225 FISH PAPER

1268 1/4 x 1/4 SPACER (cmd50)

1278 KETTLE LEVEL ADJUSTING SCREW

1306 HEX PAN REST STUD

1411 PLUG-30 AMP, 125/250V, T,4-WIRE

1413 RECEPTACLE-30A 4-WIRE, NEMA 

1547 BACK PANEL - CARMELIZER 

1557 ROLL PIN

1569 3/8-16 x 1-1/2 HEX BOLT

1575 1/4 x 1-3/8 ROLL PIN

1678-08 MOTOR (DOMESTIC&EXPORT)

1901 SPRING COLLAR

1902 DUMP SPRING - 13 COIL

1903 DUMP SPRING - 10 COIL

2122 HEYCO BUSHING

2130 PIPE CLAMP

2260 1/2” CONNECTOR

2855  CORD-25 AMP-Export 230V

3035-C BUZZER - 240 VOLT

4691 CORD - 25AMP, 5X4.OMM-Export 400V ØN

5130 LIGHTED SWITCH

5200 INDICATOR LIGHT

5532 CROSS SHAFT

5533 CROSS SHAFT LUG

5534 SPRING COVER

5828 5/16-24 x 1/2 HALF DOG PT. SET SC

5978 TERMINAL COVER PLATE

5979 TERMINAL HOUSING

5981 BAKELITE WASHER

5992 INSULATOR TUBE

7604 CROSS SHAFT

7615 1/4-20 X 3/4 HEX CAP SCREW

7619 1/4-20 x 1/2 HEX SCREW

7621 1/4" INTERNAL TOOTH LOCKWASHER

7622 3/8” FLAT WASHER

7628 1/4-28 X 3/4" HEX HEAD (cmd50)

7635 3/8’ MED. SPLIT LOCKWASHER

7638 3/8-16 X 1' HEX BOLT

7642 8-32 x 3/8 S.S. TRUSS HEAD

7646 1/4-28 HEX NUT

7650 1/4-20 X 3/8 HEX HEAD

7656 6-32 X 3/8 BINDING HEAD

7669 3/8-16 HEX NUT

7672 10-32 x 1/4 SET SCREW

7772 6-32 x1/4 BINDING HEAD

7780 5/16" FLAT WASHER

7783 1/4-28 X 1-1/2" HEX HEAD (cmd25)

7788 #6 LOCKWASHER

7789 #8 STAR LOCKWASHER

10134 1/2” FLAT WASHER

10261 FISHPAPER WASHER DIRECT WIRE

12121 SWITCHPLATE - DIGITAL

12122 WIRE HARNESS

12386 10-24 x 1” FLAT HEAD SCREW

12786-1 DECAL - INSTRUCTIONS

14583 RELAY - 230V. SINGLE POLE

14585 DIGITAL TEMPERATURE 120V.

14585-E DIGITAL TEMPERATURE CONTROL 230V.

16348 1/4 x 3/8 x 7/8 STEEL SPACER (cmd25)



C. CRETORS AND COMPANY
176 MITTEL DRIVE
WOOD DALE, IL 60191
PHONE:  (773)588-1690,   (800)228-1885,   FAX:   (847) 616-6970
WEB SITE:  http://www.cretors.com   Email:  postmaster @ cretors.com

CMD-2.1-A
9/2007

DOC: CMD20011DIGITAL CARAMALIZER - KETTLE PARTS

UPSIDE DOWN
BEGINNING SERIAL No.  02066870

1378

1043-C/D

1529-C/D

1551
1560

11431143

7553

1681

1552-3

1552-6

7603-1

7603/
7603-LH

1324

7646

7646 1248

1325

7646
7646

1325

1248

1324
1553-3

1259-2

7716

1556-1

1556

1552-2

1100

7603-2

1553-2

13153-25

7624

7620

1559

1554

1714

7779

1527

7802

7779

13080

1026

7615

7779
7621

7770

2243
5973

5977

7676

7676
7675

7788

7891

7759 2264

5999

5980

7613



C. CRETORS AND COMPANY
176 MITTEL DRIVE
WOOD DALE, IL 60191
PHONE:  (773)588-1690,   (800)228-1885,   FAX:   (847) 616-6970
WEB SITE:  http://www.cretors.com   Email:  postmaster @ cretors.com

CMD-2.1-A
9/2007

DOC: CMD20011DIGITAL CARAMALIZER - KETTLE PARTS

UPSIDE DOWN
BEGINNING SERIAL No.  02066870

1026 PAN LUG

1043-C 2000 WATT 240 VELEMENT

1043-D ELEMENT 2000 WATT 208 V

1100 KNOB

1143 SPACER - HEX W/WASHER

1248 SPACER

1259-2 SHAFT COLLAR W/ SET SCREW

1268 1/4” SPACER

1324 ELEMENT CLAMP

1325 ELEMENT CLAMP (3-1/4”)

1378 MIXER PAN COVER

1527 BAFFLE PLATE

1529-C ELEMENT 500 WATT, 240 VOLT

1529-D ELEMENT 500 WATT, 208 VOLT

1529-D 500 WATT, 208 VOLT ELEMENT

1551 CENTER STUD NUT

1552-3 CARMELIZER KETTLE-CMD25

1552-2 PAN BOTTOM COVER

1552-6 DEFLECTOR-CMD25

1553-2 CLUTCH DOG ONLY

1553-3 CLUTCH DOG PIN

1554 CENTER STUD

1556 S.S. CLUTCH DOG & SHAFT

1556-1 S.S. CLUTCH DOG SHAFT ONLY

1558 PAN MIXER LUG

1559 CENTER STUD WASHER

1560 LOCK WASHER

1681 MIXER BLADE ASSY - DRIVE BOLT

1714 KNOB

7589D-C KETTLE ASSY 240V COMPLETE-DIG

7589D-D KETTLE ASSY 208V COMPLETE-DIG

7603 DUMP HANDLE ASSY

7603-1 DUMP HANDLE BRACKET ONLY

7603-2 DUMP HANDLE BAR ONLY

7603-LH DUMP HANDLE LEFT HAND

7676 10-32 MONEL NUT

7770 #10 CUP WASHER

7779 1/4” FLAT WASHER

7789 #8 INTERNAL TOOTHLOCK WASHER

7802 10-24 x 1/4 BINDING HEAD

7891 8-32x3/16 SS PAN HEAD SCREW

12357 THERMOCOUPLE ASSY-CMD25

13080 PAN LEG PLATE CMD25

13153-25 DIFFUSER PLATE CMD25

13246 HEAT DIST. PLATE

5977 WIRE TERMINAL STUD

5980 MYROY PLATE

5999 THERMOCOUPLE STUD

7553 SS MIXER BLADE ASSY



FOR CE MARKED
MACHINES, 3918
WAS REPLACED
WITH 14593 AND
14942 ON
400v MACHINES

.BEGINNING 07/08

14942 (LOCATED
IN CABINET)

14598

12026-SQ4

1135

12028

12267-DIG/
12267-LH-DIG/
12267-DIG-SS/
12267-LH-SS-DIG

1308

12027

10611-M5

1329

C. CRETORS AND COMPANY
3243 N. CALIFORNIA AVENUE
CHICAGO, IL 60618
PHONE:  (773)588-1690,   (800)228-1885,   FAX:   (773)588-2171
WEB SITE:  http://www.cretors.com   Email:  postmaster @ cretors.com

G32/48/60-C/D/E/G-2.1-A
05/2010

DOC:   G2000049EG(PR) 32/48/60 ONE PIECE KETTLE BREAKDOWN

120/208; 120/240; 230V; 400V

UPSIDE-DOWN VIEW
BEG. SERIAL NUMBER: 10050604

12872 (SS KETTLES ONLY)

16336-1-C OR D

16336-4-C or D

16336-3-C or D (32 oz)
16336-2-C or D (48/60oz)

7646
1251

7264

1325
7259

1248

14593

16394
(400v kettles
use 1 16394
and 1 16395
not shown)

7258-DW

1026

7615

7779
7621

7770

2243
5973

5977-1

7676

7676
7675

7788

7891

7759 2264

5999

5980

7613

7253

7624

7839

2787

78397624



C. CRETORS AND COMPANY
3243 N. CALIFORNIA AVENUE
CHICAGO, IL 60618
PHONE:  (773)588-1690,   (800)228-1885,   FAX:   (773)588-2171
WEB SITE:  http://www.cretors.com   Email:  postmaster @ cretors.com

G32/48/60-C/D/E/G-2.1-A
05/2010

DOC:   G2000049EG(PR) 32/48/60 ONE PIECE KETTLE BREAKDOWN

120/208; 120/240; 230V; 400V

UPSIDE-DOWN VIEW
BEG. SERIAL NUMBER: 10050604

1026 PAN LUG

1135 CLUTCH DOG AND SHAFT

1251 5/8" SPACER

1308 ANTI-PAK PIN

1325

1329 RETAINER HEX SPACER

2243 TERMINAL-WIRE

2264 HIGH TEMP. TERMINAL

5980 MYROY PLATE

5999 THERMOCOUPLE STUD

ELEMENT CLAMP 3-1/4“

2787 HOLE PLUG 1/2“

5973 HEAT SHRINK

5977-1 WIRE TERMINAL STUD

7253 RETAINER

7258-DW PAN LEG PLATE-G48/60E-DIRCT WIRE

7259 ELEMENT CLAMP 5-1/4“

10611-M5 BAFFLE PLATE

7264 ELEMENT CLAMP 1-5/8“

7605 KETTLE WIRE SET

7613 6-32 X 5/16 X 7/64 HEX NUT

7615 1/4-20 X 3/4 HEX CAP SCREW

7621 1/4" INTERNAL TOOTH LOCKWASHER

7624 1/4-28 x 1/2 HEX CAP

7646 1/4-28 HEX NUT

7675 # 10 FLAT MONEL WASHER

7676 10-32 MONEL NUT

7759 10-32 SCREW

7779 1/4" SAE FLAT WASHER

7788 #6 STAR LOCKWASHER

7797 4-36 x 1/8 SLOTTED BINDER HEAD

7839 1/4-28 x 5/8 HEX HEAD

7891 8-32 X 3/16 SS PAN HEAD SCREW

10313 KETTLE WIRE SET (400V ONLY)

10611-M5 BAFFLE PLATE

12026-SQ4 STIRRER BLADE - 4 BLADE SQUARE

12027 PAN CENTER 1 PC

12028 CENTER STUD LOCKNUT

12267-DIG POPPER PAN-ONE PC. DROP-48 OZ -DIG

12267-LH-DIG POPPER PAN 48 OZ.-LEFT HAND - DIG

12267-SS-DIG POPPER PAN - SS ONE PC. DROP- 48 OZ
DIGITAL

12267-LH-SS-DIG   POPPER PAN - SS - 48oz - LEFT HAND
DIGITAL

12872 DIFFUSER PLATE

14593 HIGH LIMIT

14598 THERMOCOUPLE-GIANT

14942 HIGH LIMIT-LATCHING RELAY

16336-1-C ELEMENT 2000 WATT, 240 VOLT

16336-1-D ELEMENT 2000 WATT, 208 VOLT

16336-2-C ELEMENT 3050 WATT, 240 VOLT (48/60 OZ)

16336-2-D ELEMENT 3050 WATT, 208 VOLT (48/60 OZ)

16336-3-C ELEMENT 1500 WATT, 240 VOLT(32OZ)

16336-3-D ELEMENT 1500 WATT, 208 VOLT(32OZ)

16336-4-C ELEMENT 750 WATT, 240 VOLT

16336-4-D ELEMENT 750 WATT, 208 VOLT

16394 NICKEL STRAP-4.5"

16395 KETTLE ELEMENT JUMPER - 400V

16400 ELEMENT SPACER



32/ 48/60 OZ

D
eca

l f
or 

1 p
c

P
opper.

Te
lls

about t
he

P
opper.O

il 
and

oth
er 

prin
te

d

te
xt

.

ONE POP SALT/SUGAR OPTION

ONE POP SALT/SUGAR
OPTION

KETTLE ASSEMBLIES
(All have -DIG suffix)
7251ZP-C-DIG
7251ZP-D

7251ZP-C-SS
7251ZP-D-SS
7251ZP-C-LH-SS.
7251ZP-D-LH-SS
7594ZP-C
7594DWIP-D
7594ZP-C-LH.
7594ZP-D-LH
7594ZP-C-SS
7594ZP-D-SS
7594ZP-C-LH-SS.
7594ZP-D-LH-SS

7251ZP-C-LH.
7251ZP-D-LH

C. CRETORS AND COMPANY
3243 N. CALIFORNIA AVENUE
CHICAGO, IL 60618
PHONE:  (773)588-1690,   (800)228-1885,   FAX:   (773)588-2171
WEB SITE:  http://www.cretors.com   Email:  postmaster @ cretors.com

G1P32/48/60-C/D-2.0-B 
10/2018

DOC:   G2000050PR32,EG32,PR48,EG48,PR60,EG60 
ONEPIECEKETTLE&PEDESTAL PARTS 
120/208V,120/240V/60Hz

ONE POP & SALT/SUGAR OPTION 
BEGINNING SERIAL:   1810000

5979
5992

1225

2130

7772

7788

5981

5983-DIGITAL

10261

1005

7648

1102

76725533

1005

12386

7615

2122

1901

7630

1901

1903

1041

1902

7781

5534

5534

5828

5828

7648

7630

5532

1100

7451/
7451-L

7839

7839

7622

7608

1074

7253

12052

12053

7800

1069

12055

1600-1

12052

12268/12268-LH

12269

10536

12119

12270/12270-LH

12041

12026-SQ4

1308

12025
14446-S

12409/12409-LH

12267-DIG/
12267-LH-DIG
12267-DIG
12267-LH-SS-DIG

-SS

19482
14244-E

5663 4907

1216

4053

1112

7630
7621

14583

19939

1215-S
7620
7621

1923-2
OR

1923-2-L

7642
7789

1278

7646

1279

12053 12054

1274-1

1274-C

14468
1502

5200

10352

12868

5130

5200

16701

1066

14585-E
4781

16700

5978

4675

4053

12976
12975

14585-CG

OPTIONAL
VERTICAL DUMP
HANDLE
4608/ 4608-L

12886/
12886-SS

16673

4780

12052-2



C. CRETORS AND COMPANY
3243 N. CALIFORNIA AVENUE
CHICAGO, IL 60618
PHONE:  (773)588-1690,   (800)228-1885,   FAX:   (773)588-2171
WEB SITE:  http://www.cretors.com   Email:  postmaster @ cretors.com

G1P32/48/60-C/D-2.0-B
05/2010

DOC:   G2000050PR32, EG32, PR48, EG48, PR60, EG60

ONE PIECE KETTLE & PEDESTAL PARTS

120/208V, 120/240V/60Hz

ONE POP & SALT/SUGAR OPTION
BEGINNING SERIAL:   10050000

1005 OILITE BEARING

1026 PAN LUG

1041 PAN DUMP SPRING ROD

1066 SWITCH - PUSH BUTTON

1069 CLAMP HOSE

1074 COUNTERWEIGHT

1100 DUMP HANDLE KNOB

1102 KETTLE SUPPORT BRACKET

1112 STIRRER SHAFT SPRING

1140 PAN CENTER

1215-S MOTOR MOUNT STUD SET (3)

1216 DRIVE HEAD RETAINING RING

FISH PAPER

MOTOR

KETTLE LEVEL ADJ. SCREW

KETTLE ADJUSTING SPACER

1901 SPRING COLLAR

1902 DUMP SPRING - 13 COIL

1903 DUMP SPRING - 10 COIL

1923-2 DISCHARGE TUBE BOTTOM- 32 OZ

1923-2-L DISCHARGE TUBE BOTTOM-LONG

2122 BUSHING HEYCO

2130 PIPE CLAMP

3913-1 3/8 SS FLEXIBLE CONDUIT

DECAL - CORN

MOTOR DRIVE HEAD W/SHIELD

CIRCUIT BREAKER - 120V/15A

1/4” SS ELBOW

DECAL - INSTRUCTIONS - 20/32/48

14446-S 
4053 
4261 
4675 
4780 
4781 DECAL - SWITCH

16673 SWITCHPLATE - ROCKER - DIGITAL

TERMINAL BLOCK 40 AMP

SWITCH - LIGHTED

INDICATOR LIGHT

CIRCUIT BREAKER - 50 AMP

CROSS SHAFT

CROSS SHAFT LUG

SPRING COVER

TERMINAL BLOCK

5/16-24 x ½ HALF DOG PT. SET SC

WIRE TERMINAL STUD

TERMINAL HOUSING - DIRECT WIRE

TERMINAL COVER PLATE

BAKELITE WASHER

5983-DIGITAL WIRE ASSY-DW (C,D,E)

5992 INSULATOR TUBE

7253 RETAINER - G32/48/60E

7451 DUMP HANDLE - G32/48/60E

7451-L DUMP HANDLE - G32/48/60E LEFT HAND

7608 3/8-24 x 3/8 HEX HEAD

7615 1/4-20 X 3/4 HEX CAP SCREW

7620 1/4-28 x 3/8 HEX HEAD

7621 1/4“ INTERNAL TOOTH LOCKWASHER

7622 3/8 WASHER

7624 1/4-28 x ½ HEX CAP

7630 1/4-20 x ½ HEX BOLT

7642 8-32 x 3/8 SS TRUSS HEAD

7646 1/4-28 HEX  NUT

7648 5/16-18 x 3/4  CAP SCREW

7650 1/4-20 x 3/8 HEX HEAD

7659 10-24 x 3/4 FILL HEAD W/SPACER TUBE

7672 1/4-20 x 3/4 OVAL HEAD SCREW

7772 6-32 x1/4 BINDING HEAD

7779 1/4" SAE FLAT WASHER

7781 ½ " FLAT WASHER

7788 #6 LOCKWASHER

7789 # 8 STAR WASHER

7800 1/4” NPT HEX THIN NUT

7839 1/4 -28 x 5/8 HEX HEAD

7898 10-24 x ½ SS WELD SCREW

7839 1/4-28 x 5/8 HEX HEAD

10261 FISHPAPER WASHER DIRECT WIRE

10352 INDICATOR LIGHT W/TABS

10536 6-32 x 3/8 SHEET METAL SCREWS

12025 KETTLE APRON - 1 PC

12026-SQ4 STIRRER BLADE ASSY

1204 HINGE PIN - 1 PC

12052 ELBOW -  DIRECT OIL

12052-2 “O” RING

12053 COUPLING DIRECT OIL

12054 1/4” NPT TO 3/8” TUBE RIGHT ANGLE

12055 TUBE COVER- 3/8” x 24” SS FLUID CONDUIT

12119 OIL TUBE BRACKET

19482 TIMER- 120V/230V DUAL - OFF DELAY

12268 KETTLE COVER - FRONT

12269 KETTLE COVER - REAR

12270 KETTLE COVER PIN

12409 KETTLE COVER ASSY 1 PC/2 PIN

12868 TOGGLE SWITCH-3PDT-ON/OFF

16673 SWITCHPLATE - ONE POP - DIGITAL

12886 DECAL - ONE POP (SS = SALT SUGAR)

12975 1/4-28 X 3/16 SET SCREW

12976 DRIVE PIN-MOTOR DRIVE HEAD

14468 SWITCH-DOUBLE POLE-PUSH BUTTON

14583 RELAY-120V.-SINGLE POLE

14585-E DIGITAL CONTROLLER - 120V

14585-CG DIGITAL CONTROLLER GUARD

ANTI-PAK PIN

PAN CENTER WASHER

1225 
19939 
1278 
1279 
1308 
1319 
1502 INDICATOR LIGHT - GREEN

1600-1 TUBING-SILICONE PER FOOT

4907 
5130 
5200 
16701 
5532 
5533 
5534 
5663 
5828 
5977 
5979 
5978 
5980 
5981

MYKROY PLATE






	Knockdown Cooling Table Instructions post 9 25 05
	CM300004
	CM300004-2
	CMD20011
	G2000049c
	G2000050
	DGC-Dr7
	DCMDC-D-I-Jr5

